
Introduction to 
Water Treatment 

For All Grades 
Course # 301 

Week 2 
 

 
 

 

Updated 11-2023 





Table of Contents 
 
 
Section 1   Water Stability     3 
 
Section 2   Iron & Manganese    17 

Section 3   Fluoride       27 

Section 4   Membrane Filtration    43 

Section 5   Softening      59 

Section 6   Ion Exchange      69 

Section 7   Adsorption     75 

Section 8   Aeration      87 

Section 9   Cross Connections    99 

Section 10   Pumps      117 

Section 11   Regulations & Design Criteria  139 

Section 12   Math Overview     251 

 

 

1



2



 

 

 

Section 1 

Water Stability 

 

3



Corrosion and Scaling Control

1

 Purpose of Stabilization
 Corrosion
 Scale Formation
[...]
K. A type of piston, diaphragm, gear or screw pump that delivers a constant volume with each 

stroke.  These pumps are used as chemical solution feeders. 
L. A treatment unit used to remove calcium and magnesium from water using ion-exchange 

resins. 
M. Staining or pitting of the teeth due to excessive amounts of fluoride in the water. 
N. A positive displacement pump that uses a piston moving back and forth in a cylinder to 

deliver a specific volume of liquid. 
O. An atom that is electrically unstable because it has more or less electrons than protons. 
P. A strongly acidic liquid used to fluoridate drinking water.  This chemical was called 

Hydrofluosilic Acid or “Silly Acid”. 
Q. A pump in which a flexible rubber, plastic or metal diaphragm is fastened at the edges in a 

vertical cylinder.  As the diaphragm is pulled back, suction is exerted and the liquid is drawn 
into the pump.  When it is pushed forward, the liquid is discharged. 

R. Another term for vacuum breaker. 

TDEC - Fleming Training Center Section 3

Fluoride 39



 

 

S. The medical term for tooth decay. 
T. A hydraulic condition, caused by a difference in pressures that causes nonpotable water or 

other fluid to flow into a potable water system. 
U. A laboratory procedure for determining the fluoride concentration in water.  This method 

has less interference and is generally more accurate than other methods. 
V. Based on a reaction in which a dye lake is formed with zirconium and a dye.  The colors 

produced by different concentrations of fluoride ions are all shades of red.  A photometer is 
used to measure the difference in color.  

 
Fluoride Review Questions 

 
1. Name two types of Fluorosis and a description of each. 

   
 
   
 

2. What are the maximum contaminant levels for fluoride as set by the USEPA? 
Primary MCL –  
 
Secondary MCL –  
 

3. List the two factors that determine the total amount of fluoride a person consumes in a day. 
   
  
   
 

4. List the three fluoride chemicals used in the US and describe each. 
   
  
   
  
   
 

5. Of the two types of dry feeders (volumetric and gravimetric) which is more accurate? 
 
 
 
 
6. List five types of safety equipment recommended when handling fluoride chemicals. 

   
  
   
  

   
  
   
  

   
  

Section 3 TDEC - Fleming Training Center

Fluoride40



 

 

7. Why should fluoride be injected as far as possible from the addition of lime or calcium 
hypochlorite? 

 
 
 
8. What is the minimum mixing time recommended for fluoride solutions? 
 
 
 
 
9. Which of the following can cause erroneously high fluoride readings? 

(a) Aluminum 
(b) Chlorine 
(c) Polyphosphates 
(d) Sodium 

 
 
10. How often should a fluoride test be run on finished water? 
 
 
 
 
11. Which of the following are characteristics of acute toxic exposure to fluoride? 

(a) Mottled teeth 
(b) Sharp, biting pains in the nose 
(c) Vomiting 
(d) b and c 
(e) All of the above 

 
 

Fluoride Math 
 

1. A water plant produces 2000 gallons per minute and wants to add 1.1 mg/L of fluoride to the 
water using sodium fluorosilicate.  What will the fluoride feed rate be in lbs/day? 

 
 
 
 
 
 
 
 
 
 
 

TDEC - Fleming Training Center Section 3

Fluoride 41



 

 

2. What is the fluoride feed rate in lbs/day using fluorosilicic acid if the plant rate is 1.0 MGD, 
the natural fluoride in the water is 0.2 mg/L, and the desired fluoride level is 1.2 mg/L? 

 
 
 
 
 
 
 
 
 
3. A water plant produces 1.0 MGD.  What will the sodium fluoride feed rate be from a 

saturator (in gpd) to obtain a 1.0 mg/L fluoride dose in the finished water? 
 
 
 
 
 
 
 
 
 
4. A plant uses 65 lbs of sodium fluorosilicate in treating 5,540,000 gallons of water in one 

day.  What is the calculated dosage in mg/L?

Section 3 TDEC - Fleming Training Center

Fluoride42



 

 

Answers to Fluoride Questions 
 
Vocabulary 
1. R 
2. T 
3. V 
4. E 
5. S 
6. Q 
7. U 
8. M 
9. I 
10. P 
11. D 

12. O 
13. L 
14. C 
15. N 
16. K 
17. H 
18. B 
19. J 
20. G 
21. A 
22. F

 
Answers to Fluoride Review Questions 
1. Dental Fluorosis – mottling of the teeth due to mild overexposure to fluoride 

Skeletal Fluorosis – crippling disease characterized by rheumatic attacks, pain and stiffness; 
caused by chronic overexposure to fluoride 

2. The primary MCL for fluoride is 4 mg/L to prevent skeletal Fluorosis.  The secondary MCL 
is 2 mg/L to prevent dental Fluorosis. 

3. The total amount of water a person consumes in a day and the amount of fluoride in the 
water determine the total amount of fluoride a person consumes in a day. 

4. Sodium Fluoride (NaF) – white, odorless, crystalline solid; solubility is a constant 4% which 
allows it to be used in a saturator 
Sodium Fluorosilicate (Na2SiF6) – white, odorless, crystalline solid; salt of fluorosilicic acid 
Fluorosilicic Acid (H2SiF6) – pH of 1-1.5, clear, colorless to slightly yellow liquid 

5. A gravimetric feeder is more accurate, but also more expensive. 
6. Safety equipment needed when handling fluoride are:  shower and eye wash, goggles or face 

shield, gauntlets, chemical apron, respirator or dust mask 
7. Fluoride will form an insoluble precipitate with chemicals containing calcium. 
8. A 5 minute mixing time is recommended for fluoride solutions. 
9. Polyphosphates can cause erroneously high fluoride readings. 
10. Daily fluoride tests are required. 
11. Sharp, biting pains in the nose and vomiting may indicate acute toxic fluoride exposure. 
 
Answers to Math 
1. 44.19 lbs/day 
2. 45.9 lbs/day 
3. 55.6 gpd 
4. 0.84 mg/L 

TDEC - Fleming Training Center Section 3

Fluoride 43



44



 

 

 

Section 4 

Membrane Filtration 

45



MEMBRANE TECHNOLOGY

1

OBJECTIVES
 History and Advantages of Membrane Technology

 Membrane Configurations

 Membrane Science and Theory

 Membrane Materials and Module Types 

 Membrane Operations

 Membrane Integrity Testing

 Process Residuals

 Regulatory

 Troubleshooting

2

HISTORY OF MEMBRANE 
TECHNOLOGY

3

HISTORY
 Mid-late 1980’s- membrane filtration used 

primarily for industrial applications such as the 
wine and juice industries

 Companies such as Aquasource and Memcor
began to market membrane technology for 
treatment of drinking water in the early 1990’s

 Small scale pilot studies at drinking water 
facilities showed membranes improved filtrate 
quality and reduced DBP’s

 First full scale microfiltration membrane facility, 
the Saratoga WTP in California, went online in 
1993

 In 1994 a Rice University study showed that low 
pressure membrane filtration would be cost-
effective at capacities of 5 MGD

4
TDEC - Fleming Training Center

HISTORY
 In 1997 a study showed that if membranes 

were installed downstream of  conventional 
coagulation, flocculation and 
sedimentation  that the membrane could 
be operated at a higher rate, making it cost 
effective for even 50 MGD capacity

 The potential for large scale membrane 
facilities resulted in the formation of 
additional membrane manufacturers and 
improvements in membrane technology

 Companies such as Pall, Zenon, and Koch 
began to develop new membrane 
technology

 The largest low pressure membrane filtration 
plant to date is in Azerbaijan. 
 It treats 150 + MGD

TDEC - Fleming Training Center

WHY MEMBRANE TECHNOLOGY?
 Regulatory- the SWTR requires a higher level of turbidity and 

particulate removal. Membranes can consistently obtain that 
level of turbidity removal.

 Cost- since the early 1990’s the capital cost of membrane 
treatment has decreased. In addition, the implementation of 
innovative backwash and cleaning strategies have reduced 
the operational costs.

 Operational flexibility- low pressure membrane filtration 
processes are highly flexible and can be used in conjunction 
with other processes to achieve specific treatment objectives. 
In addition, membrane facilities can be easy to operate 
because the process is not dependent on water chemistry or 
flow. 6

TDEC - Fleming Training Center

Section 4 TDEC - Fleming Training Center

Membrane Filtration46



OPERATIONS

Membrane 
Filtration

 Treatment is independent of 
pre-treatment conditions 
and raw water turbidity.

 Pore size in membranes 
forms an effective barrier to 
cyst sized particles.

 No need for a filter to waste 
step at the beginning of a 
filtration run.

Conventional 
Filtration

 Requires optimized chemical 
pretreatment (coagulation, 
flocculation, sedimentation).

 Operators must adjust 
treatment for changing 
water conditions.

 Giardia and 
Cryptosporidium may pass 
through filter.

 Must filter to waste prior to 
returning to the filtration 
cycle after backwashing.

TDEC - Fleming Training Center 7

OPERATIONS

Membrane 
Filtration
 Increased turbidity may 

have no effect on 
performance or it may 
cause a decline in flux or a 
decrease in time interval 
between backwashing and 
cleaning.

 Goal is to maintain finished 
water productivity, quality of 
the filtrate remains the same.

Conventional 
Filtration
 Increased turbidity will 

require additional coagulant 
to be added, or increased 
flocculation/settling, shorter 
filter runs, increased 
backwashing or may result in 
reduced finished water 
quality.

 Goal is to maintain finished 
water quality.

TDEC - Fleming Training Center 8

MEMBRANE 
CONFIGURATIONS

9

PORE SIZE CLASSIFICATION
 Membranes are classified by the size of the pore

spaces

 From largest to smallest pore spaces
 Microfiltration

 Ultrafiltration

 Nanofiltration

 Reverse osmosis

10

INSIDE-OUT FILTRATION
 A high cross-flow 

velocity over the 
membrane surface 
prevents membrane 
fouling.

 Easier to backwash
 This makes inside-out 

filtration suitable for 
concentration and 
purification of highly 
concentrated 
solutions

TDEC - Fleming Training Center 11

OUTSIDE-IN FILTRATION

 Utilizing the larger area of the outer 
surface of the membrane fiber, the 
filtration load per unit area may be 
reduced

 Lower head loss through the 
module

 These features make this mode of 
operation well suited for high 
volume water clarification

 It is more difficult to backwash and 
control flow to the membrane

 Cleaning technique such as 'air-
scrubbing' may be utilized

12
TDEC - Fleming Training Center

TDEC - Fleming Training Center Section 4

Membrane Filtration 47



CROSSFLOW FILTRATION

 Feed water is pumped with a crossflow tangential 
to the membrane

 The water that does not pass through the 
membrane is recirculated as concentrate and 
blended with the feed water

 Pressure on the concentrate side is conserved and 
deducted from the total head requirement

 A bleed stream can be used to control the 
concentration of solids in the recirculation loop

 Concentrate can be wasted at any time from the 
recirculation loop

13
TDEC - Fleming Training Center

CROSSFLOW FILTRATION

 In some cases, crossflow filtration is used
 The direction of the flow can help to prevent 

the deposition of materials on the 
membrane surface thereby reducing fouling

14
TDEC - Fleming Training Center

CROSSFLOW FILTRATION

15
Pressure driven system configuration with crossflow
TDEC - Fleming Training Center

DIRECT FLOW FILTRATION

 Also called dead-end or deposition mode
 Water is applied directly to the membrane
 All feed water passes through the 

membrane between backwashings
 There is 100% recovery of this water, 

however, some must be used for 
backwashing

 Considerable energy savings because 
recirculation is not required

16
TDEC - Fleming Training Center

DIRECT FLOW FILTRATION

17
Pressure driven direct flow

TDEC - Fleming Training Center

SUBMERSIBLE MEMBRANE FILTRATION

 Fibers are submerged in the feed water
 A vacuum is applied to the inner lumen of 

the fibers to create a pressure differential 
necessary for filtration to occur

 The outside of the fibers are scoured by air 
periodically or continuously

 Backwashing with the permeate is 
conducted at regular intervals

18
TDEC - Fleming Training Center

Section 4 TDEC - Fleming Training Center

Membrane Filtration48



SYSTEM CONFIGURATION

19

Direct flow submersible
TDEC - Fleming Training Center

MEMBRANE SCIENCE AND 
THEORY

20

MEMBRANES: SCIENCE AND THEORY

 Pure water transport across a clean porous 
membrane is affected most by the trans-
membrane pressure and the viscosity of the 
water

 Trans-membrane pressure: The force which 
drives liquid flow through a membrane. 

• During filtration, the feed side of the 
membrane is under higher pressure than the 
permeate side. The pressure difference 
forces liquid through the membrane.

21
TDEC - Fleming Training Center

FLUX

 The word flux comes from Latin: fluxus which 
means “flow”

 Volumetric flux describes the volume of flow 
across a unit of area

 Typical units for membrane volumetric flux 
are gallons per square foot of membrane 
per day or liters per square meter of 
membrane per hour

22
TDEC - Fleming Training Center

TEMPERATURE EFFECTS

 Think about maple syrup, when maple syrup is cold it 
is very thick and viscous

 If you put it in the microwave and warm it up it pours 
much more easily

23
TDEC - Fleming Training Center

TEMPERATURE EFFECTS

 Water behaves much like maple syrup
 The viscosity or resistance to flow of water is 

dependent on temperature
 The colder the water, the higher the viscosity
 Viscosity will affect membrane performance 

by either reducing the flux or by requiring an 
increase in trans-membrane pressure to 
keep the flux constant

24
TDEC - Fleming Training Center

TDEC - Fleming Training Center Section 4

Membrane Filtration 49



SEASONAL EFFECTS

 Higher trans-membrane pressures may be required 
in the winter to offset the effect of temperature on 
the viscosity of the water

 Membrane fouling may also change with season 
and temperature

 Source water is variable, there is seasonal variation 
in the amounts of organics, metals, nitrates, etc.

25
TDEC - Fleming Training Center

SYSTEM OPERATIONS

The two primary operational concepts are:
 To operate at a constant pressure
 To operate at a constant flux

26
TDEC - Fleming Training Center

CONSTANT PRESSURE

Advantages:
 Feed pumps can be sized to maintain the 

constant pressure with simple on/off controls
 Energy requirements are constant
Disadvantages:
 Permeate flow will decrease over time due 

to membrane plugging prior to backwash
 Output of plant is reduced

27
TDEC - Fleming Training Center

CONSTANT FLUX

Advantages:
 No over-sizing of the system is needed
 Out-put remains the same
 Most often used by full scale membrane 

plants
Disadvantages:
 Feed pressure must increase to maintain 

constant flux between backwashes
 Energy efficiency decreases with increased 

trans-membrane pressure
28

TDEC - Fleming Training Center

MEMBRANE MATERIALS AND 
MODULE TYPES 

TDEC - Fleming Training Center 29

MEMBRANE MATERIALS

 The most common membrane materials are either 
organic polymers or ceramic materials

 The polymer membrane materials vary with 
resistance to fouling, operating temperature and 
pH ranges and resistance to oxidants

30
TDEC - Fleming Training Center

Section 4 TDEC - Fleming Training Center

Membrane Filtration50



POLYMER MATERIALS

Membrane 
material

Type Oxidant 
tolerance

pH range Resistance to 
fouling

PVDF MF/UF Very high 2-11 Excellent
Polypropylene(PP) MF Low 2-13 Acceptable
Polyethersulfone
(PES)

UF High 2-13 Very Good

Polysulfone (PS) UF Moderate 2-13 Good
Cellulose Acetate 
(CA)

UF Moderate 5-8 Good

31
TDEC - Fleming Training Center

CERAMIC MEMBRANES

 Ceramic membranes are made by heating 
materials like aluminum oxide, titanium dioxide 
or carbon composites into a brittle clay like 
ceramic form

 The ceramic membranes are thicker and have a 
greater resistance to water transport, so the 
trans-membrane pressures may need to be 
increased

 The benefits of ceramic membranes include: 
that they are easier to clean and maintain than 